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Test Report Certification

Applicant :  Fitwave International Technologies, LLC
Manufacturer - Mangrove Technology Co., Ltd.
EUT Description : 900MHz Wireless Transmitter

(A) MODEL NO.: FW900WT

(B) SERIAL NO.: N/A

(C) POWER SUPPLY: 9V DC (Adapter input)

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C Section 15.249
ANSI C63.4: 2003

The device described above is tested by ACCURATE TECHNOLOGY CO., LTD to determine
the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart C Section15.249 limits. The measurement results are
contained in this test report and ACCURATE TECHNOLOGY CO., LTD is assumed full
responsibility for the accuracy and completeness of these measurements. Also, this report shows
that the Equipment Under Test (EUT) is to be technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of ACCURATE TECHNOLOGY CO., LTD.

Date of Test : Oct. 10-18, 2011
Prepared by :
o Apple [
Aprte (y

(Engineer)

Approved & Authorized Signer : g
{ »
Lanrrod k\t’

(Manager)

FCC ID: Z5S- FW900WT ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

EUT
Model Number

Power Supply
Adapter

Signal cable

Transmitting Frequency :

Applicant
Address

Manufacturer
Address

Date of sample received :

Date of Test

900MHz Wireless Transmitter
FW900WT

9V DC (Adapter input)

Model number: SWPP-09000300-US

Input: AC 100-240V; 50/60Hz 1.8A

Output: DC 9V; 300mA

Output line: Non-shielded, Non-detachable, 1.4m

Non-shielded, detachable, 1.8m
905.0050-926.6050MHz

Fitwave International Technologies, LLC
5020 Clark Road, #411, Sarasota, FL 34233, USA

Mangrove Technology Co., Ltd.

Room 510, Block 3, Nan Fung Industrial City, 18 Tin Hau
Road, Tuen Mun, N.T. Hong Kong

Oct. 10, 2011

Oct. 10-18, 2011

1.2.Accessory and Auxiliary Equipment

FCC ID: Z5S- FW900WT

1.2.1.Audio Generator

Model Number
Serial Number
Manufacturer
Power Cord

GAG-810

D913311

NEW AOKO

Shielded, Detachable, 1.5m

ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123
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1.3.Description of Test Facility
EMC Lab :Accredited by TUV Rheinland Shenzhen

Listed by FCC
The Registration Number is 752051

Listed by Industry Canada
The Registration Number is 5077A-2

Accredited by China National Accreditation Committee
for Laboratories

The Certificate Registration Number is L3193

Name of Firm : ACCURATE TECHNOLOGY CO. LTD

Site Location . F1, Bldg. A, Changyuan New Material Port, Keyuan Rd.
Science & Industry Park, Nanshan, Shenzhen, Guangdong
P.R. China

FCC ID: Z5S- FW900WT ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123



1.4.Measurement Uncertainty

FCC ID: Z5S- FW900WT

Conducted Emission Expanded Uncertainty

Radiated emission expanded uncertainty
(9kHz-30MHz)

Radiated emission expanded uncertainty
(30MHz-1000MHz)

Radiated emission expanded uncertainty
(Above 1GHz)

Page 6 of 46

2.23dB, k=2

= 3.08dB, k=2

= 4.42dB, k=2

= 4.06dB, k=2

ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123



Table 1: List of Test and Measurement Equipment

2. MEASURING DEVICE AND TEST EQUIPMENT

Page 7 of 46

Kind of equipment | Manufacturer Type SIN Calibrated until
EMI Test Receiver| Rohde&Schwarz | ESCS30 100307 Jan. 15, 2012
EMI Test Receiver| Rohde&Schwarz | ESPI3 101526/003 Jan. 15, 2012
Spectrum Analyzer| Agilent E7405A MY45115511 | Jan. 15, 2012
Pre-Amplifier Rohde&Schwarz | CBLU118354 | 3791 Jan. 15, 2012
Loop Antenna Schwarzbeck I(zl\(;I1281516 1516131 Jan. 15, 2012
Bilog Antenna Schwarzbeck VULB9163 9163-323 Jan. 15, 2012
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 Jan. 15, 2012
Horn Antenna Schwarzbeck BBHA9170 | 9170-359 Jan. 15, 2012
LISN Rohde&Schwarz | ESH3-Z5 100305 Jan. 15, 2012
LISN Schwarzbeck NSLK8126 8126431 Jan. 15, 2012

FCC ID: Z5S- FW900WT

ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123



3. SUMMARY OF TEST RESULTS
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FCC Rules Description of Test Result

Section 15.207 Conducted Emission Compliant
Section 15.249(a) Fundamental and Harmonics Radiated Emission | Compliant
Section 15.249(d) Spurious Radiated Emission Compliant
Section 15.249(d) Band Edge Compliant
Section 15.203 Antenna Requirement Compliant

Remark: “N/A” means “Not applicable”.

FCC ID: Z5S- FW900WT

ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123
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4. FUNDAMENTAL AND HARMONICS RADIATED EMISSION

FOR SECTION 15.249(A)

4.1.Block Diagram of Test Setup

4.1.1.Block diagram of connection between the EUT and simulators

AC Mains

<«—— Adapter

EUT

Audio Generator

(EUT: 900MHz Wireless Transmitter)

4.1.2.Semi-Anechoic Chamber Test Setup Diagram

Cable

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

|

0.8 METER

l

FCC ID: Z5S- FW900WT

GROUND PLANE

(EUT: 900MHz Wireless Transmitter)

ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123



FCC ID: Z5S- FW900WT
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4.2.The Emission Limit

4.2.1.For intentional radiators, According to section 15.249(a), Operation within the
frequency band of 902 to 928MHz, The fundamental field strength shall not
exceed 94 dBuV/m and the harmonics shall not exceed 54 dBu\V/m.

Fundamental Field Strength of Fundamental | Field Strength of harmonics
Frequency (millivolts/meter) (microvolts/meter)
902-928MHz 50 500
2400-2483.5MHz 50 500
5725-5875MHz 50 500
24.0-24.25GHz 250 2500

4.2.2.According to section 15.249(e), as shown in section 15.35(b), the peak field
strength of any emission shall not exceed the maximum permitted average limits
specified above by more than 20 dB under any condition of modulation.

4.3.Configuration of EUT on Measurement

The following equipment is installed on Radiated Emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

4.3.1.900MHz Wireless Transmitter (EUT)

Model Number : FWO900WT
Serial Number . N/A

4.4.0perating Condition of EUT
4.4.1.Setup the EUT and simulator as shown as Section 4.1.
4.4.2.Turn on the power of all equipment.

4.4.3. Let the EUT work in TX mode measure it. The transmit frequency are
905.0050-926.6050MHz. We are select 905.0050MHz, 914.6050MHz,
926.6050MHz TX frequency to transmit.

ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123




FCC ID: Z5S- FW900WT
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4.5.Test Procedure

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground. The turntable can rotate 360 degrees to determine the position of the maximum
emission level. EUT is set 3.0 meters away from the receiving antenna, which is mounted
on an antenna tower. The antenna can be moved up and down between 1.0 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog
antenna) is used as receiving antenna. Both horizontal and vertical polarizations of the
antenna are set on measurement. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.4: 2003 on radiated
emission measurement.

The bandwidth of test receiver is set at 120kHz in 30-1000MHz. and set at 1MHz in
above 1000MHz.

ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123
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4.6.The Field Strength of Radiation Emission Measurement Results

PASS.
Date of Test: Oct. 15, 2011 Temperature:
EUT: 900MHz Wireless Transmitter Humidity:
Model No.:  FW900WT Power Supply:
Test Mode:  TX 905.0050MHz Test Engineer:

21°C

55%

AC 120V/60Hz

Kal

Fundamental Radiated Emissions

Frequency | Reading(dBuV/m) | Factor(dB) Result(dBuV/m) | Limit(dBuV/m) | Margin(dB) | Polarization
(MHz) QP Corr. QP QP QP
905.0050 48.57 28.80 77.37 94.00 -16.63 Vertical
905.0050 47.16 28.80 75.96 94.00 -18.04 Horizontal
Harmonics Radiated Emissions
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV PEAK AV PEAK
1810.070 48.69 50.69 -9.94 38.75 | 40.75 54 74 -15.25 | -33.25 Vertical
2715.071 54.73 56.73 -6.27 48.46 | 50.46 54 74 -554 | -23.54
1810.070 55.38 57.38 -9.94 4544 | 47.44 94 74 -8.56 -26.56
2715.071 55.87 57.87 -6.27 49.60 | 51.60 54 74 -4.40 -22.40
3619.980 49.84 49.84 -2.72 4712 | 47.12 54 74 -6.88 | -26.88 | Horizontal
4524.980 51.74 51.74 -1.27 50.20 | 50.20 54 74 -3.80 | -23.80
5429.960 47.77 47.77 0.82 48.59 | 48.59 94 74 -5.41 -25.41
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams in appendix | display the measurement of peak values.

FCC ID: Z5S- FW900WT

ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123




Date of Test:
EUT:

Model No.:
Test Mode:

Oct. 15, 2011

900MHz Wireless Transmitter

FW900WT

TX 914.6050MHz

Fundamental Radiated Emissions

Temperature:
Humidity:
Power Supply:
Test Engineer:

21°C

Page 13 of 46

55%

AC 120V/60Hz

Kali

Frequency | Reading(dBuV/m) | Factor(dB) Result(dBuV/m) | Limit(dBuV/m) | Margin(dB) | Polarization
(MHz) QP Corr. QP QP QP
914.6050 49.26 28.92 78.18 94.00 -15.82 Vertical
914.6050 49.71 28.92 78.63 94.00 -15.37 Horizontal
Harmonics Radiated Emissions
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV PEAK AV PEAK
1829.176 58.05 60.55 -9.74 48.31 | 50.81 54 74 -5.69 | -23.19
2743.761 54.87 56.37 -6.13 48.74 | 50.24 54 74 -5.26 | -23.76
3662.980 46.44 48.44 -2.55 43.89 | 45.89 54 74 -10.11 | -28.11 Vertical
4572.980 48.63 50.63 -1.19 4744 | 49.44 94 74 -6.56 -24.56
5478.610 46.13 46.63 1.13 47.26 | 47.76 54 74 -6.74 -26.24
1829.173 52.92 54.92 -9.74 43.18 | 45.18 54 74 -10.82 | -28.82 Horizontal
2743.761 53.60 55.60 -6.13 4747 | 49.47 54 74 -6.53 | -24.53
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss (if used) and cable loss, and
subtracting the amplifier gain (if any) from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams in appendix | display the measurement of peak values.

FCC ID: Z5S- FW900WT

ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123




Date of Test:
EUT:

Model No.:
Test Mode:

Oct. 15, 2011 Temperature:
900MHz Wireless Transmitter Humidity:
FW900WT Power Supply:
TX 926.6050MHz Test Engineer:

21°C

Page 14 of 46

55%

AC 120V/60Hz

Kali

Fundamental Radiated Emissions

Frequency | Reading(dBuV/m) | Factor(dB) Result(dBuV/m) | Limit(dBuV/m) | Margin(dB) | Polarization
(MHz) QP Corr. QP QP QP
926.6050 50.01 29.19 79.20 94.00 -14.80 Vertical
926.6050 48.76 29.19 77.95 94.00 -16.05 Horizontal
Harmonics Radiated Emissions
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV PEAK AV PEAK
1853.200 | 58.19 60.19 -9.55 48.64 | 50.64 54 74 -5.36 | -23.36
2779.785 54.09 56.09 -6.08 48.01 | 50.01 54 74 -5.99 | -23.99
3706.400 47.44 47.44 -2.39 45.05 | 45.05 54 74 -8.95 | -28.95 Vertical
4633.040 49.61 49.61 -1.05 48.56 | 48.56 94 74 -5.44 -25.44
5559.590 48.09 48.09 1.36 4945 | 49.45 54 74 -4.55 -24.55
1853.200 51.81 53.81 -9.55 42.26 | 44.26 54 74 -11.74 | -29.74 | Horizontal
2779.785 54.81 56.81 -6.08 48.73 | 50.73 54 74 -5.27 | -23.27
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss (if used) and cable loss, and
subtracting the amplifier gain (if any) from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams in appendix | display the measurement of peak values.

FCC ID: Z5S- FW900WT

ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123
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5. SPURIOUS RADIATED EMISSION FOR SECTION 15.249(D)

5.1.Block Diagram of Test Setup

5.1.1.Block diagram of connection between the EUT and simulators

AC Mains

<«—— Adapter

EUT

Audio Generator

(EUT: 900MHz Wireless Transmitter)

5.1.2.Semi-Anechoic Chamber Test Setup Diagram

Cable

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

|

0.8 METER

l

FCC ID: Z5S- FW900WT

GROUND PLANE

(EUT: 900MHz Wireless Transmitter)

ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123
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5.2.The Emission Limit for Section 15.249(d)

5.2.1.Emission radiated outside of the specified frequency bands, except for harmonics,
shall be comply with the general radiated emission limits in Section 15.209.

Radiation Emission Measurement Limits According to Section 15.209

Limit
Frequency Field Strength of Field Strength of | The final measurement
(MHz2) Quasi-peak Value | Quasi-peak Value in band 9-90kHz,
(microvolts/m) (dBpV/m) 110-490kHz and
above 1000MHz is
30 - 88 100 40 performed with
Average detector.
Except those
88 - 216 150 43.5 frequency bands
mention above, the
216 - 960 200 16 final meaSl_Jrement for
frequencies below
1000MHz is
Above 960 500 54 performed with Quasi
Peak detector.

5.3.EUT Configuration on Measurement

The following equipment is installed on the Radiated Emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

5.3.1.900MHz Wireless Transmitter (EUT)

Model Number : FWO900WT
Serial Number . N/A

5.4.0perating Condition of EUT
5.4.1.Setup the EUT and simulator as shown as Section 5.1.
5.4.2.Turn on the power of all equipment.

5.4.3. Let the EUT work in TX mode measure it. The transmit frequency are
905.0050-926.6050MHz MHz. We are select 905.0050MHz, 914.6050MHz,
926.6050MHz TX frequency to transmit.

FCC ID: Z5S- FW900WT ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123



FCC ID: Z5S- FW900WT
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5.5.Test Procedure

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground. The turntable can rotate 360 degrees to determine the position of the maximum
emission level. EUT is set 3.0 meters away from the receiving antenna, which is mounted
on an antenna tower. The antenna can be moved up and down between 1.0 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog
antenna) is used as receiving antenna. Both horizontal and vertical polarizations of the
antenna are set on measurement. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.4: 2003 on radiated
emission measurement.

The bandwidth of test receiver is set at 120kHz in 30-1000MHz. and set at 1MHz in
above 1000MHz.

The frequency range from 30MHz to 10000MHz is checked.
The final measurement in band 9-90kHz, 110-490kHz and above 1000MHz is performed

with Average detector. Except those frequency bands mention above, the final
measurement for frequencies below 1000MHz is performed with Quasi Peak detector.

ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123
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5.6.The Emission Measurement Result

PASS.
Date of Test: Oct. 15, 2011 Temperature:  21°C
EUT: 900MHz Wireless Transmitter Humidity: 55%
Model No.:  FW900WT Power Supply: AC 120V/60Hz
Test Mode:  TX 905.0050MHz Test Engineer: Kai
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MHz) (dBuVv/im) Corr. (dBuV/m) (dBuVv/m) (dB)
QP QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss (if used) and cable loss, and
subtracting the amplifier gain (if any) from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor
Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams in appendix | display the measurement of peak values.

FCC ID: Z5S- FW900WT ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123
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Date of Test: Oct. 15, 2011 Temperature:  21°C
EUT: 900MHz Wireless Transmitter Humidity: 55%
Model No.:  FW900WT Power Supply: AC 120V/60Hz
Test Mode:  TX 914.6050MHz Test Engineer: Kai
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MH2z) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss (if used) and cable loss, and
subtracting the amplifier gain (if any) from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor
Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams in appendix | display the measurement of peak values.

FCC ID: Z5S- FW900WT ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123
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Date of Test: Oct. 15, 2011 Temperature:  21°C
EUT: 900MHz Wireless Transmitter Humidity: 55%
Model No.:  FW900WT Power Supply: AC 120V/60Hz
Test Mode:  TX 926.6050MHz Test Engineer: Kai
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MH2z) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss (if used) and cable loss, and
subtracting the amplifier gain (if any) from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor
Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams in appendix | display the measurement of peak values.

FCC ID: Z5S- FW900WT ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123
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6. BAND EDGES

6.1.The Requirement

6.1.1.Band Edge from 902MHz to 928MHz. Emission radiated outside of the specified
frequency bands, except for harmonics, shall be attenuated by at least 50 dB
below the level of the fundamental or to the general radiated emission limits in
Section 15.209, whichever is the lesser attenuation.

6.2.EUT Configuration on Measurement

The following equipment is installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

6.2.1.900MHz Wireless Transmitter (EUT)

Model Number :  FWO900WT
Serial Number : N/A

6.3.0perating Condition of EUT
6.3.1.Setup the EUT and simulator as shown as Section 4.1.
6.3.2.Turn on the power of all equipment.

6.3.3. Let the EUT work in TX mode measure it. The transmit frequency are
905.0050-926.6050MHz MHz. We are select 905.0050MHz, 926.6050MHz TX
frequency to transmit.

6.4.Test Procedure

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground. The turntable can rotate 360 degrees to determine the position of the maximum
emission level. EUT is set 3.0 meters away from the receiving antenna, which is mounted
on an antenna tower. The antenna can be moved up and down between 1.0 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog
antenna) is used as receiving antenna. Both horizontal and vertical polarizations of the
antenna are set on measurement. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.4: 2003 on radiated
emission measurement.

The bandwidth of test receiver is set at 120kHz in 30-1000MHz. and set at 1MHz in
above 1000MHz.

FCC ID: Z5S- FW900WT ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123



6.5.The Measurement Result
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PASS.
Date of Test: Oct. 15, 2011 Temperature:  21°C
EUT: 900MHz Wireless Transmitter Humidity: 55%
Model No.:  FW900WT Power Supply: AC 120V/60Hz
Test Mode:  TX 905.0050MHz Test Engineer: Kai
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MH2z) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss (if used) and cable loss, and
subtracting the amplifier gain (if any) from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams in appendix | display the measurement of peak values.

FCC ID: Z5S- FW900WT
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Date of Test: Oct., 2011 Temperature: 21°C
EUT: 900MHz Wireless Transmitter Humidity: 55%
Model No.:  FW900WT Power Supply: AC 120V/60Hz
Test Mode:  TX 926.6050MHz Test Engineer: Kai
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MH2z) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss (if used) and cable loss, and
subtracting the amplifier gain (if any) from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor
Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams in appendix | display the measurement of peak values.
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7. AC POWER LINE CONDUCTED EMISSION FOR FCC PART

15 SECTION 15.207(A)

7.1.Block Diagram of Test Setup

7.1.1.Block diagram of connection between the EUT and simulators

AC Ma|n<_s Adapter EUT Audio Generator

(EUT: 900MHz Wireless Transmitter)

7.1.2.Shielding Room Test Setup Diagram

= Vertical Rafe C
Q G.:Eu::cn:i P'.a];emn )
::: g Test K eceiver
]
E ————
N = HHHH <
3 Temido
]
~]
)
N ﬁ
J[ed
Lo«
7
LISN S~

REeference Ground Plane

(EUT: 900MHz Wireless Transmitter)

7.2.The Emission Limit

7.2.1.Conducted Emission Measurement Limits According to Section 15.207(a)

Frequency Limit dB(uV)

(MHz) Quasi-peak Level Average Level
0.15 - 0.50 66.0 — 56.0 * 56.0-46.0 *
0.50 - 5.00 56.0 46.0
5.00 - 30.00 60.0 50.0

* Decreases with the logarithm of the frequency.

FCC ID: Z5S- FW900WT ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123
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7.3.Configuration of EUT on Measurement

The following equipment are installed on the Conducted Emission Measurement to meet
the commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

7.3.1.900MHz Wireless Transmitter (EUT)

Model Number :  FWO900WT
Serial Number : N/A

7.4.0perating Condition of EUT
7.4.1.Setup the EUT and simulator as shown as Section 7.1.
7.4.2.Turn on the power of all equipment.

7.4.3. Let the EUT work in (Tx) mode measure it.

7.5.Test Procedure

The EUT is put on the plane 0.8m high above the ground by insulating support and is
connected to the power mains through a line impedance stabilization network (L.I.S.N.).
This provides a 50ohm coupling impedance for the EUT system. Please refer the block
diagram of the test setup and photographs. Both sides of AC lines are checked to find out
the maximum conducted emission. In order to find the maximum emission levels, the
relative positions of equipment and all of the interface cables shall be changed according
to ANSI C63.4: 2003 on Conducted Emission Measurement.

The bandwidth of test receiver (R & S ESCS30) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

FCC ID: Z5S- FW900WT ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123



7.6.Power Line Conducted Emission Measurement Results

PASS.

The frequency range from 150kHz to 30MHz is checked.
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Date of Test: October 15, 2011 Temperature:  25°C
EUT: 900MHz Wireless Transmitter Humidity: 50%
Model No.:  FW900WT Power Supply: AC 120V/60Hz
Test Mode: TX 914.6050MHz Test Engineer: Pei
Frequency Result Limit Margin Detector Line
(MHz) (dBuV) (dBuV) (dB)
0.161820 46.40 65.4 19.0 QP
0.406930 37.60 57.7 20.1 QP
8.626006 25.50 60 345 QP Li
ive
0.162467 31.10 55.3 24.2 AV
0.406930 36.50 47.7 11.2 AV
0.432041 26.60 47.2 20.6 AV
0.161175 48.80 65.4 16.6 QP
0.400483 32.20 57.8 25.6 QP
8.695152 30.20 60 29.8 QP
Neutral
0.161175 35.20 55.4 20.2 AV
0.403694 35.60 47.8 12.2 AV
0.430320 28.10 47.2 19.1 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.

The spectral diagrams are attached as below.

FCC ID: Z5S- FW900WT
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8. ANTENNA REQUIREMENT

8.1.The Requirement

8.1.1.According to Section 15.203, an intentional radiator shall be designed to ensure
that no antenna other than that furnished by the responsible party shall be used
with the device.

8.2.Antenna Construction

The antenna type used in this product is Reverse Polarity (RP-SMA) connectors. and
it is considered to meet antenna requirement of FCC. Refer to the product photo.

Antenna

FCC ID: Z5S- FW900WT ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123



Page 28 of 46

APPENDIX |
(Test Curves)
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,

Science & Industry Park Manshan Shenzhen P R_China

Site: 966 chamber

Tel+86-0735-26:503250
Fawn:+85-0755-26503396

Job Moo Kai #1034

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp C¥Hum.(%) 24 C/48%
EUT: S00MHz wireless transmitter
Maode: TX Channel 1
Model:  FPW30DWT
Manufacturer: Mangrove Technology Co. Lid

Polarizaticn:
Power Source:

Date: 1110615

Time: Bi45/54

Engineer Signature:  Kai

Distance: 3m

Haorizontal
AC 120VI60Hz

Mote:  Report Mo ATE20112123

BOOD  dBuYdm

20
20
1 H H H H H
moop 40 S0 B0 §0 60 aon 400 500 GOM 00 10000 MHe
Freq. Reading Factor Result Limit  (Margin Height | Tegree
No {MHz) (dBufm) (dB}) {dBu\im) | (dBuVim) | (dB) Detectar fom) | (=g Femank
1 9050050 4716 28.80 75.96 9400 (1804 QP

FCC ID: Z5S- FW900WT
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg, A Changyuan New Material Port Keyuan Rd, Tel+86-0735-26503230
Science & Indusiry Park,Manshan Shenzhen,P F_China Faw:+86-0755-26503396

Job Mo Kai #1033

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ CW¥Hum.(%) 24 C/48%

EUT: 900MHz wireless transmitter
Mode: TX Channel 1
Model: PWO0DWT

Manufacturer: Mangrove Technology Co., Lid

Polarization: Wertical

Power Source:  AC 120VIB0H=
Date: 1110015/

Time: 5/44/25

Engineer Signature:  Kai
Distance: 3m

Mote:  Report Mo ATE20112123

(IR

A

: 1
lmitl: T

ik

20
0.0 i i i i i
oo 4 0 B0 70 B0 300 400 500 BOM 700 10000 MHe
Frexq. Reading Factor Result Limit |[Margin Helght | Degree
No. {MHz) (dBu'im) (dB) {dBu\im) | (dBuVim) | (dB) DERC| em) | joegy | TETEE
1 0050050 4857 25.80 Trar 0400 |-1663 QP

FCC ID: Z5S- FW900WT

ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123



ACCURATE TECHNOLOGY CO., LTD.

F1,.Bldg, A, Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park Manshan Shenzhen P.R_China

Site: 966 chamber

Tel:+88-0755-26503290
Fan:+86-0755-26503396

Job Mo, Kai #1056 Polarization: Honzontal
Standard: FCC Class B 3M Radiated Power Source:  AC 120VI60Hz
Testitem: Radiation Test Date: 111115/
Temp.{ CMHum.(%) 24 C/48% Time: 10632114
EUT: S00MHz wireless transmitter Engineer Signature:  Kai
Mode: TX Channel 1 Distance: 3m
Model:  FWODDWT
Manufacturer: Mangrove Technology Co.,Lid
Mote:  Report Mo ATE20112123
FLT T
Tmit1: —
&
51 ! W
4 B '
i :
10 ;‘ WWMW
- M .
20
10
oo :
LT 2mon 4000 5000 GEOD FO00 BODO 10000.0MH:
Freq. Reading Factor Resault Limit  (Margin| Height | Degree
No- | MHz) | (dBuvim)| (dB) | (dBuvim) |(dBuvim)| (@B) |°=0 | fem) | joegy [ RET
1 1810070 57.35 -9.94 47.44 7400 | -2654 peak
2 1810070 55.35 -9.94 45.44 SA00 | -858 | AVG
3 2715.071| 5787 627 51.60 7400 | -Z2240 peak
4 2715.071| 5587 627 49 60 540D | 440 AVG
5 3619980 49584 -2.72 47.12 7400 | -26.8 peak
B 3619980 40584 -2.72 47.12 5400 | -BBB| AVG
7 4524 98D 5147 A27 50.20 7400 | -238(Q peak
g 4524 980 5147 A27 50.20 400 |-3BO| AVG
9 5420960 4777 D.52 4850 7400 | -2541 peak
10 5420960 4777 D.52 4850 400 |54 AVG

FCC ID: Z5S- FW900WT
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ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg,A, Changyuan New Material Port Keyuan Rd,

Science & Industry Park Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel-+86-0755-26503290
Faw:+86-0735-26203396

Job Mo.:  Kai #1055 Polarization: “ertical
Standard: FCC Class B 3M Radiated Power Source: AC 1200VIG0H=z
Testitem: Radiation Test Date: 1110015/
Temp.[ CW¥Hum.(%) 24 C/48% Time: 10/28/58
EUT: S00MHz wireless transmitter Engineer Signature:  Kai
Mode: TX Chaninel 1 Distance: 3m
Model:  FW300WT
Manufacturer: Mangrove Technology Co., Lid
Mote:  Report Mo ATE20112123

OO B

Fmitl: —

&

2 !

" M‘]‘MWWM

5 'ﬂW

2 :

20

10

i1 ;

Tm00. 000 00 4000 SOO0  GEO0 OO0 BODO 10000 0MH:
Freq. Reading Factor Result Limit  |Margin o Height | Degrae

Ne. (MHz) (dBu'fm) (dB) {dBuVim) | (dBuVim) | (dB) sctor fem) | (2=g.) Reman
1 1810.070| 5S0.69 -9.04 40.75 7400 |-33325 peak
2 1810.070| 48.69 -9.94 38.75 5400 |-1525 AVG
3 2715071 S6.73 -6.27 5046 7400 | -2354 peak
4 2715071 2473 -6.27 48 46 5400 | 55| AVG

FCC ID: Z5S- FW900WT
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg, A Changyuan Mew Material Port Keyuan Rd,

Science & Industry Park Manshan Shenzhen,P.R.China

Site: 966 chamber

Tel-+86-0755-26303290
Faw:+86-0755-26503396

Job Mo.:  Kai #1035

Standard: FCC Class B 3M Radiated
Testitemn: Radiation Test
Temp.{ CMHum.{%) 24
EUT: 900MHz wireless transmitter
Mode: TA Channel 19
Model:  FWODDWT
Manufacturer: Mangrove Technology Co.,Lid

C /48 %

Polarization:
Power Source:

Date: 1141015/

Time: 90135

Engineer Signature:  Kai

Distance: 3m

Horizontal
AC 120Vi60Hz

Mote:  Report Mo ATE20112123

BOOD  dBuYdm

10.0

s D0 8D

400 SO0 BO@FOm 10000 MHE

Freq. Reading Factor Result Limit  (Margin Height | Degree
Ne. {MHz {dBu\im) (dB) {dBuVim) | (dBuVim) | (dB) DEtRCIr| Ciem) | jmegy | TET
1 914 6050 4971 28492 T8.83 9400 |(-1537 ap

FCC ID: Z5S- FW900WT

Page 33 of 46

ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg, A Changyuan New Material Port Keyuan Rd,

Science & Industry Park, Nanshan Shenzhen,P R_China

Site: 966 chamber

Tel:+86-0753-26503290
Fax:+85-0755-26503396

Job Mo.:  Kai #1037

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ CWHum.(%) 24 C/4B8%
EUT: 900MHz wireless transmitter
Mode: TX Channel 19
Model:  FWODDWT
Manufacturer: Mangrove Technology Co., Lid

Polarizaticn:
Power Source:

Date: 1110154

Time: 8/59/43

Engineer Signature;  Kai

Distance: 3m

Vertical
AC 120ViIB0Hz=

Mote:  Report Mo ATE20112123

BOO By im

0.0

lmitl:

1L L U1

400 500 D@ TO0 10000 MHE

Freq. Reading | Factor Result Limit  (Margin Height | Degree
Ne. {MHz) (dBu'im) (dB) {dBuVim) | (dBuVim) | (dB) DECr | em) | joegy | T
1 014 6050 4926 2892 78.18 400 |(-1583 apb

FCC ID: Z5S- FW900WT
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,

Science & Indusiry Park Manshan Shenzhen P.R_China

Site: 966 chamber

Tel+86-0755-26503290
Fan:+856-0755-26503396

Job Mo..  Kai #1054

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ CMHum.(%) 24
EUT: 900MHz wireless fransmitter
Mode: TX Channel 19
Model:  FWODODWT
Manufacturer: Mangrove Technology Co. Lid

C 48 %

Polarization:
Power Source:

Date: 11/10615f

Time: 10627107
Engineer Signature:  Kai

Distance:

3m

Haorizontal
AC 120V60Hz

Mote:  Report Mo ATE20112123

0 Ve
Fmit1: —
&0
50
40
0
20
10
oo !
1800000 2000 4000 S0OD  EBOD FO0B BODD 1 0000.0MH:
Freq. Reading | Factor Result Limit  (Margin o Helght | Degree
No. {MHz) (dBu'/fm) (dB) {dBuVim) | (dBuVim) | (dB) ctar fem) | (o=2g.) reman
1 1820173 5492 -9.74 45.15 7400 | -2853 peak
2 1629173 5292 -9.74 43.15 5400 [-10.82] AVG
3 2743761 5560 613 4947 7400 | -2453 peak
4 2743761 5360 613 4T 47 5400 [ -B53| AVG

FCC ID: Z5S- FW900WT
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A, Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen, P.R.China

Site: 966 chamber

Tel-+86-0755-26503290
Faw:+86-0735-26503396

Job No.:

Kai #1053
Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Temp.{ CMHum.(%) 24 C/48%
EUT: 900MHz wireless transmitter
Mode: TX Channel 19

Model:  FWS0DWT

Manufacturer: Mangrove Technology Co. Lid

Polarization:

Power Source:
Date: 11/10015¢
Time: 1022135
Engineer Signature:  Kai
Distance: 3m

Vertical
AC 120ViI60HE

kbl 2T e

Mote:  Report Mo ATE20112123
TN B Am
Fmit1: —
=]

20

10

(1K1 :

T nam 2mnn A0 ki ] [iolihi] JO0E  BOGD ) OO00.0MHE

Ne. {I:.:?;} (Eﬁﬂ:ﬁ] Frzrét;jr mm:m] mlﬁ:mm} M(?E]m essoor | (20| (0 | memam
] 1820.176] 6055 | 074 | 5081 | 7400 | 2319 peak
2 1820.176| 58.05 | 074 | 4831 | 5400 | 569| AVG
3 2743761| 5637 | -613 | 5024 | 7400 | 2374 peak
3 3743761| 5487 | 613 | 4874 | 5400 | 5265| AVG
5 I662080| 4644 | 255 | 4589 | 7400 | 2611 peak
6 3662080| 4644 | 255 | 4383 | 5400 |-10.11] AVG
7 4572080] 5063 | 199 | 4943 | 7400 | 2254 peak
B 4572080 4863 | 190 | 4743 | 5400 | £56| AVG
g S4BT 610| 2663 | 113 | 4776 | 700 | 2624 peak
10 S4BT 610] 2613 | 113 | 4726 | 500 | 674 AVG

FCC ID: Z5S- FW900WT
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,

Science & Industry Park, Nanshan Shenzhen,P.R_China

Site: 966 chamber

Tel+86-0755-26503290
Fa:+86-0755-26003396

Job Moo Kai #1035

Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.{ CM¥Hum.(%) 24
EUT: S00MHz wireless transmitter
Mode: TX Channel 39
Model:  FPWO0DWT
Manufacturer: Mangrove Technology Co. Lid

C /48 %

Polarizaticn:
Power Source:

Date: 1110015/

Time: /49739

Engineer Signature: Kai

Distance: 3m

Harizontal
AC 120ViIB0HE

Mote:  Report Moo ATE20112123

BOO oY

20
20
i0.a i i i H i H
anoon 40 S0 B0 70 B0 3on 400 500 OB 70O 10000 MHe
Freq. Reading Factor Reault Limit  |Margin Heght | Degrae
No. {MHz {dBu'im) {dB) {dBu\im) | (dBuVim) | (dB) DEeChl | em) | joegy | T
1 026 6050 4876 2919 7795 0400 |-1605 QP

FCC ID: Z5S- FW900WT
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg, A Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park,Manshan Shenzhen P R_China

Site: 966 chamber

Tel+86-0755-26503290
Faw:+86-0755-26503396

Job Mo..  Kai #1036

Standard: FCC Class B 3M Radiated
Testitemn: Radiation Test
Temp. CW¥Hum.(%) 24
EUT: 900MHz wirsless fransmitter
Mode: TX Channel 39
Model:  FWODODWT
Manufacturer: Mangrove Technology Co. Ltd

C 48 %

Polarization:
Power Source:

Date: 11410615

Time: 8f51/46

Engineer Signature:  Kai

Distance: 3m

Vertical
AC 1200ViIG0HE

Mote:  Report Mo ATE20112123

0.0 dHuY fm

oo 0

50 L2 UL U 1]

aom 400

S00 BO0@ Tom 10000 MHe

Freqg. Reading | Factor Result Limit  [Margin Hesght | Degree
No. {MHz) (dBuim) (dB) (dBu'im) | (dBuvim) | (dB) DR o) | qoegy | RO
1 926.6050) S0.01 2919 79.20 9400 |-1480 QP

FCC ID: Z5S- FW900WT
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A, Changyuan New Material Port Keyuan Rd,

Science & Industry Park Manshan Shenzhen,P.R.China

Site: 966 chamber

Tel-+86-0755-26503290
Faw:+85-0755-265033596

Job Mo.:  Kai #1058

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp. CV¥Hum.(%) 24
EUT: 900MHz wireless fransmitter
Mode: TX Channel 39
Model:  FWO00WT
Manufacturer: Mangrove Technology Co., Lid

C /48 %

Polarization:
Power Source:  AC 120VIG0HEz

Date: 1110615

Time: 10/42/56
Engineer Signature:  Kai
Distance: 3m

Haorizontal

Mote:  Report Mo ATE20112123

0GBV A

mmM

mit1: —

T e S LU

20

10

(it} ;

1RO0.000 000 4000 5000 GAOD 7000 BODO 10000 0MH=
Freq. Reading Factor Reault Limit  |Margin o Height | Degree

No. {MHz) (dBuim) (dB) (dBu\im) | (dBuVim) | (dB) HECKN | em) | (segy | T
1 1853.200( 5381 -9.55 44 25 7400 | -20.74 peak
2 1853.200( 51.81 -9.55 42 26 E4D00 |-11.74] AVG
3 2779785 5681 -G08 S0.73 7400 | -23.27 peak
4 2779785 5481 -G08 48,73 5400 | 52T AVG

FCC ID: Z5S- FW900WT
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ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg,A Changyuan New Material Port Keyuan Rd,

Science & Industry Park Manshan Shenzhen, P R.China

Tel:+56-0755-26503290
Fawn:+85-0735-26503396

Site: 966 chamber

Job Mo.:  Kai #1057 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source:  AC 120Wi60Hz
Testitem: Radiation Test Date: 11/10015¢
Temp.[ CMHum.(%) 24 C/48% Time: 1073758
EUT: 900MHz wireless transmitter Engineer Signature:  Kai
Mode: TX Channel 39 Distance: 3m
Model:  FWODDWT
Manufacturer: Mangrove Technology Co. Lid
Mote:  Report Mo ATE20112123

00 BV

Fmit1: —

[

50

40

20

20

10

i1 ;

100000 000 4000 000 GEOD  FO00  BODD 10000 0MHe
Freq. Reading Factor Result Limit  (Margin| Helght | Degree

No- | MHz) | idBuvim) | (dB) | (dBuvim) | @Buvim) | (@B | P | tem) | (eeg) | RO
1 1853.200| &0.19 -4.55 50.84 7400 | -2334 peak
2 1853.200) 58.19 -9.55 45.64 400 | -538| AVG
3 2779.785| S6.09 -6.08 S0.01 7400 | -2399 peak
4 2779.785| 5409 -6.08 45.01 S400 |58 AVG
5 AT06.400| 4744 -2.39 45.05 7400 | -2899 peak
G AT06.400| 4744 -2.39 45.05 400 | -89S | AVG
7 4533.040) 4961 -1.05 45.56 7400 | -2544 peak
B 4533040 4981 -1.05 48.56 5400 |-544| AVG
9 5550500 4809 1.36 49 .45 7400 | -2454 peak
10 5550500 4809 1.36 49 .45 400 | 455 AVG

FCC ID: Z5S- FW900WT
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,

Science & Indusiry Park,Manshan Shenzhen,P.R.China

Site: 966 chamber

Tel+86-0735-26503290
Faw:+86-0755-26503396

Job Mo Kai #1062

Standard: FCC 900MHz Band Edge
Testiten: Radiation Test
Temp.{ CMHum.{%) 24
EUT: 900MHZ wireless fransmitter
Mode: TX Channel 1
Model:  FWODODWT
Manufacturer: Mangrove Technology Co. Lid

Cr48 %

Polarization:
Power Source:

Time: 11:11:48
Engineer Signature:  Kai
Distance: 3m

Horizontal
AC 1200ViI60Hz
Date: 20111015

Mote:  Report Mo ATE20112123

12000 dBuYAm

o

2.0

limitl: —

J30.8  MH=

(MHz)

Reading
(dBu\im)

Factor
(dB)

Result
(dBu\im)

Limit
{dBuim)

Margin

(dB)

Dietactor

Helight
{cm)

Degres
{deg.)

Remark
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A, Changyuan Mew Material Port Keyuan Rd,

Science & Industry Park, Nanshan Shenzhen,P.R_China

Site: 966 chamber

Tel+86-0755-26503290
Faw:+86-0735-26:503396

Job Mo.:  Kai #1061

Standard: FCC S00MHz Band Edge
Testitem: Radiation Test
Temp.{ CWHum.(%) 24 C/48%
EUT: S00MHE wireless transmitter
Mode: TX Channel 1
Model:  FWI0DWT
Manufacturer: Mangrove Technology Co., Ltd

Polarization:
Power Source:

Time: 11:10:41
Engineer Signature:  Kai
Distance: 3m

Vertical
AC 1200VG0Hz
Date: 20111015

Mote:  Report Mo ATE20112123

1200 dHuY A

om

.0

mitl: —
B 11 oo e i

q30a MH=

Freq.
Mo. (MHz)

Reading
(dBu'im)

Factor
(dB)

Result
(dBu\im)

Limit
{dBuVim)

Margin

{dB)

Detachor

Hiight

(cm)

Degrae
{dag.)

Remark

FCC ID: Z5S- FW900WT
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ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg,A Changyuan New Material Port Keyuan Rd,

Science & Industry Park, Manshan Shenzhen,P.R_China

Site: 966 chamber

Tel+86-07355-26503290
Fax:+86-0755-26503396

Job No.:  Kai #1059

Standard: FCC 900MHz Band Edge
Test item: Radiation Test
Temp.{ CMHum.(%) 24
EUT: S00MHZ wireless transmitter
Mode: TX Channel 39
Model:  PWIDDWT
Manufacturer: Mangrove Technology Co. Lid

C/48%

Polarization:
Power Source:

Time: 11:04:35

Engineer Signature: Kai

Distance: 3m

Harizontal
AC 120ViI60Hz
Date: 20111015

Mote:  Report Mo ATE20112123

1200 By e
Fmitl: —
1 Y
1
A
]
]
]
50
4l
B e bt Al a0 1 At AL P 9
Ll
000 38 MHe
Freq. Reading Factor Result Limit  |[Margin Helght | Degree
No. {MHz) {dBuvim) | (dB) | (dBuvim) | (dBuvim) | (dB) Detectar | o) | oegy | NI
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ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg, A, Changyuan MNew Material Port Keyuan Rd,

Science & Industry Park Manshan Shenzhen,P R.China

Site: 966 chamber

Tel+586-0755-26503230
Fawn:+86-0735-26503396

Job Mo.:  Kai #1060

Standard: FCC 900MHz Band Edge
Testitem: Radiation Test
Temp.{ CMHum.(%) 24 C/48%
EUT: S00MHZ wireless framsmitter
Mode: Tx Channel 39
Model:  FWS0DWT
Manufacturer: Mangrove Technology Co.,Lid

Polarization:
Power Source:

Time: 11:05:51
Engineer Signature:  Kai
Distance: 3m

Wertical
AC 1200ViI60H=
Date: 20111015

Mote:  Report NocATE20112123

12000 dBuVim
mitl: —
o
an
a0
0
m
)
50
4
B e A A Lt ST A A s s s e b e
0.0
00,000 4300 MHe
Freq. Reading | Factor Result Limit  (Margin Helght | Degrae
Ne. {MHz (dBufm) {dB) {dBu\im) | (dBuMim) | (dB) Detectol | jem) | foegy | TETT
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ACCURATE TECHNOLOGY CO. ,LTD

CONDUCTED EMTSSION STANDARD FCOC FART 15 B

EUT: S00MHEz wireless transmitter M/N:FWI900WT
Manufacturer: Mangrov

Condition: TX Cha:nel 1%

: l1§5hielding Room

Jperator: Fai
Test Specification: L 120V /c0H=
Comment : Mains port

BEeport Ho_ -ATEZ0112123

SCAN TABLE: "V 150H-30MH=z fln"
Short Description: UB_“"ﬁ VIERMZ 1.70

Start Stop Step Detector HMHeas. IF Transducer
Freguency Freguency Width Time Bandw .
150.0 kH=z 30.0 MHz 0.8 % QuasiPeak 1.0 = 5 kH= NSLEBl1Z& Z0OOB
Rverage
Lewal [dByY]
®r---r----"r~"°TTTITCrTTTTTRATT T TS TS TT1T1OT T T b il q
1 1 1 1 1 1 1 [ 1 1 1 1 1 1 1 [ 1 1
o e e L e e e e e e e e e e T H-- == -1
1 1 1 1 1 1 [} 1 1 1 1 1 1 LI B | 1 1
o S Ry P - o e il it St it e e —
et Uy o SRy RSy s S S M —
AN
AN TN e R R et S R S -
T et St 1 L P e |-
T o 1 ﬂ:h O
oy [T b PR R R A ! R i
Ll IIJJ_ I- I-II:II;- Tk?tl!l""E -‘Fﬂ'*‘ | 1 1 1 (] -.._\_,._,_—--—u-r"’{\_dc;
o )

1 1
1 1 1
150K BIJ'DI: 4DCII EIIII:I: 800k 1M M M 4M SN EM am 10M 20M  30M

08 16-05
H16-
H16-
0816-05 f

o 158 ¥ QP
158 ¥ AV

MEASUREMENT RESULT: "WK-0816-05 fin"

1051772011 5:Z21PM
Frequency Level Transd Limit Margin Detector Line FE
MH= dBuV dB dBuV dB

0.1glB20 4g. 40 11.1 £5.4 5.0 @Qrp L1 GHD
0.406530 37.6a0 11.8 57.7 Z20.1 Qp L1l GHD
B_62c006 2550 11.3 60 4.5 Qp L1 GHD

MEASUREMENT RESULT: "WE-0816-05 fin2”

1071772011 5:Z1FM
Frequency Level Transd Limit Margin Detector Line FE
MH= dBuV dB dBuV dB

0.1c2487 31.10 11.1 E5.3 4.2 RV L1 GHD
0.406530 36.50 11.8 47.7 11.2 &V Ll GHD
0.432041 2660 11.5% 47.2 Z0.e RV L1 GHD

FCC ID: Z5S- FW900WT ACCURATE TECHNOLOGY CO., LTD REPORT NO.: ATE20112123
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ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMTSSION STANDARD FCOC PART 15 B

EOT: S00MHEz wireless transmitter M/N:FWI00WT
Mar JLfEI.C:L er: Mangrove

Operating Condition: TX Channel 19

Test - 1§Shielding Room

Operator: Fai

Test Specificatiom: N 1Z20V/c0H=

Comment: Mains port

Report Ho_-ATEZ20112123

SCAN TABLE: "V 150K-30MH= fln "
Short Description: _SUB_STD VIERMZ 1.70

Start Stop Step Detector Meas. IF Transducer

Fregquency Freguency Width Time Bandw .

150.0 kH= 30.0 MH= 0.8 % JuasiPeak 1.0 = 5 kH= HSLEBl126 2008
RBverages

Lewal [dBWV]
Lr-—--r-—---"r—--"r-—"T-"r-T-T M- -—- - -—q---—-r--—q-- - T-
1 1 1
Il e e e e e S e B s il s Bt S T T
1 1

Bl f—---+-——== b ——d—— b4k —d——————— —— 4-———= Fo——q——
, kel etk s ! . !

Fow— =L == =L __1l__L_1_1_ d
mm
4[:--———}«&_1,‘-'——:————'— ——————————————————————————————————————————————————————————————
= J_ iy "d'i"'r
2[:--—-4 t.,n '_u,f'_l "'"
wop--f-t

1 1 1
o 1 1 1
150K om0k eam moak M ™ M 4M SM EM aM DM oM 30M

Fraquency [Hz]

WE-081&-
WE-081&-
E— WE-DB1&-
WE-DB1&-
158 ¥ QP
—.TH FOC 158 ¥

— T TM PO

Voltage OF

Voltage RV

MEASUREMENT RESULT: "WH-0816-04 fin"

1041772011 5:17BM
Frequency Level Transd Limit Margin Detector Line FE
MH=z dBuV dB dBuV dB

11.1 £5.4 le.e QP ) GHD
B 7.8 Iz.e Q@ ) GHD
11.3 60 2.8 Qp ) GHD

0.0 L S e
ok
ok
oo =
P L3 in

MEASUREMENT RESULT: "WH-0816-04 fin2”

10172011 5:17TEM

Frequency Level Transd Limit Margin Detector Line FE
MHE= dBuV dB dBuV dB

20.

1z,

15.

RV ) GHD
BT ) GHD
GHD

0.161175 35.20 11.1 55
0.403654 35,60 11.
0.430320 28.10 11.

[T
-1 o=a e
[
S

I

=
=4
=
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